SEARS

Parts & Repair Services

REPAIR
PARTS
LIST

587.15202802
587.15203802

For Parts or Service:
Call
1-800-4-MY-HOME®
(1-800-469-4663)

Or Visit
www.sears.com

C_

24-INCH BUILT-IN DISHWASHER

In all orders or correspondence, avoid delays and misunderstandings
by always giving the complete model number shown on the right hand
side of the front tub flange, directly behind the door of the dishwasher.

All repair parts listed are available for immediate purchase or special
order when you visit your nearest Sears Parts & Repair Center, or the
Service Department at most Sears stores. To order parts by phone, call
the toll-free number listed to the left or visit sears.com.

When requesting service or ordering parts, always provide the following
information:

* Product Type  Part Number

* Model Number * Part Description

Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A
Publication number 5995552733



587.1520

CONTROL PANEL

CAUTION: Use the Kenmore part number to order part, not the illustration number.

P30C0160

09/09 2



CAUTION: Use the Kenmore part number to order part, not the illustration number.

587.1520

CONTROL PANEL

POS. NO
14#

14#

3 #

4

8 #

23

33

#

L

# Functional Parts
* Non-lllustrated Parts

Model Index:

PART NO.
154639201
154639207
154757002
154718801
154543401
154592902
154718901

154734201
5995552733
154719601
154719602
154719501
154524101
154758420
154409401

A 587.1520 (587.15202802)
B 587.1520 (587.15203802)

>r>>>x>r "' >
00w owwww !

>r>>>>> > >

000 0 0 0 0 0 W

DESCRIPTION

Console Panel, assembly, white, & foam, w/overlay
Console Panel, assembly, stainless, & foam, w/overlay
Board, control

Cover, control

Board, display

Insulation, foam, 1.5/.9/.09, console RH

Gasket, control cover

Harness, wiring, main
Repair Parts List

Owners Manual, eng/spn
Owners Manual, French
Service Data Sheet
Instructions, installation
Energy Guide

Screw, ground, #8-18 x .375

09/09



587.1520

DOOR

CAUTION: Use the Kenmore part number to order part, not the illustration number.

3A

P30B0047

09/09 4



CAUTION: Use the Kenmore part number to order part, not the illustration number.

587.1520

DOOR

POS. NO
1
1A

12#

# Functional Parts
* Non-lllustrated Parts

Model Index:

PART NO.
154579101
154578801
154093301
154700501
154700401
154647101
154686401
154079601
154579201
154579202
154687902
154542104
154719301
154294701
154103702
154543901
154719801
154719805
154754701
154760101
154543701
154543705
154588201
154320301
154425001

154200601
154409401

A 587.1520 (587.15202802)
B 587.1520 (587.15203802)

>>r> ' >r>'>rr>>>>r>rr>>>>r>r>>r>>>
O WwWwoWw ' WWoWW ' U WOOOOWoWoWoowoWoowowoww

> >

os]

DESCRIPTION

Spring, friction pulley, (2)

Cable, friction pulley, (2)

Screw, arm assy, (4)

Arm Assy, LH, w/foam

Arm Assy, RH, w/foam

Hinge Pin, arm assy

Bearing, hinge pin

Nut, arm assy, and handle mtg.
Pulley, friction, LH

Pulley, friction, RH

Liner, door assembly, grey, complete
Dispenser, det/rinse aid, w/read
Shield, dispenser assy

Screw, #7 plas .375, (6), disp. assy.
Screw, latch mtg, (2)

Latch assy, black

Door, white, w/nameplate

Door, stainless, w/nameplate
Screw, truss hd, 8-18 type AB, (2)
Bracket, handle support, (2)
Towel bar assy, white

Towel bar assy, stainless

Gasket, door wiper

Clamp, drip loop, wire

Nut, Keps, (2), handle mtg.

Screw, #10-16 x 3/8
Screw, ground, #8-18 x .375

09/09



587.1520

TUB
CAUTION: Use the Kenmore part number to order part, not the illustration number.

UFGHD2433KB1

22

09/09



CAUTION: Use the Kenmore part number to order part, not the illustration number.

587.1520

TUB

POS. NO
14#

*
*
2
3 #
4
5
6

9 #
9*
10
22
23
244
*

25#
28
204
30
30*

k% k% % %

# Functional Parts
* Non-lllustrated Parts

Model Index:

PART NO.
154729502
154685101
154598801
154544601
154561001
154200602
154767502

5303943103

154773301
154691601
154562902
154446002

5303318539

154753201
154380601
154767802
154408701
154642901
154241101
154297701

154528701
154753301
154635101
154041001
154200601
154200701

5300807270

A 587.1520 (587.15202802)
B 587.1520 (587.15203802)

> >>r>>>> >
00 00000000 0D0D U OWOWOoO W

>>>>r > >
[ssjpvsuciuvivs v jive)

DESCRIPTION

Tub assy, w/frame parts, grey, & vent hole
Gasket, tub, corner, (2)

Foam, tub, (2)

Strike, door

Gasket, tub

Screw, 10-16 x 3/8, hex

Roller Assembly, tub, (8), w/screw-washer
Screw, w/washer, (8)

Vent assy, blower

Cover, connector, vent assy

Bezel, vent, gray

Tubing, water inlet

Clamp, tubing, (2)

Hose, drain

Clamp, hose, 1.5" open, worm gear, (5)
Float

Switch Assy, float

Thermostat, hi limit

Retainer, thermostat

Screw, retainer-thermo

Cabinet Seal Kit

Insulation, blanket

Insulation, back

Screw, plask #1, 10-10 x 9/16
Screw, #10-16 x 3/8

Screw, #10-32 x 3/8

Screw, (2), countertop mtg.

09/09



587.1520

MOTOR & PUMP
CAUTION: Use the Kenmore part number to order part, not the illustration number.

o
<
=3
=
=
=}
™
o

09/09



CAUTION: Use the Kenmore part number to order part, not the illustration number.

587.1520

MOTOR & PUMP

POS. NO
14#
1*
1*

2

10
13
14
16
16*
24
24A
24B
32
32*
32A
40
40*
54
55
55*
58
59
59A
60 #
61
62
63
64
65
66
70#
1#
71*

*

# Functional Parts
* Non-lllustrated Parts

Model Index:

PART NO.
154663801
154106202
154289801
154465101
154245501
154246801
154461902
154246502
154754901
154608102
154468502
154607802
154464101
154491101
154406401
154106801
154380601
154491201
154595901
5303316032
154246402
154246901
154247001
154580301
154463402
154294102
154776101
154252302
154283005
154252702
154719201
154473901
154376001

154200601

A 587.1520 (587.15202802)
B 587.1520 (587.15203802)

>r>rr>rrrr>r>r>rrr>>r>r>r>>>P>r>>>>>>>>>>>>
00 00 00 00O 00U 00 U 00U U 00U 0 OO 00U 00U 00U 0 0O 00O 00U 00 OO 0O U 00 00 0 0 U 0 0 0 0

>
o

DESCRIPTION

Heater, round

Nut, heater, (2)

Shield, heater terminal

Bracket, heater, (2)

Cover, volute

Gasket, sump

Housing, sump

Retainer, sump

Screw, sump mtg, 8-16, (4)
Spray arm, grey, lower, w/heat shield
Spray arm, grey, center

Spray arm, assembly, upper
Tube, delivery

Screw, delivery tube

Gasket, delivery tube

Clamp, hose, 1.29" open, worm gear, (2)
Clamp, hose, 1.5" open, worm gear, (5)
Hose, connector, drain pump
Bracket, motor

Screw, truss ss, 8 .625, (7)
Check ball

O-ring, rear

O-ring, front

Pump Assy, drain

Grommet, delivery tube
Support, spray arm, grey, lower
Base, soil director

Filter, soil director, grey

Filter Assy, grey

Trap, glass, grey

Motor & Pump Assy

Sensor, turbidity

O-ring, turbidity

Screw, #10-16 x 3/8

09/09



587.1520

FRAME

CAUTION: Use the Kenmore part number to order part, not the illustration number.

P30F0022

09/09 10



CAUTION: Use the Kenmore part number to order part, not the illustration number.

587.1520

FRAME

POS. NO
3 #
4

8

8

8*

9

9
10
11
11A
15
20

*
*

*

# Functional Parts
* Non-lllustrated Parts

Model Index:

PART NO.
154637401
154669301
154589401
154589403
154528101
154589501
154589503
154371301
154200701
154200601
154571101
154758501

154041001
154200602
154409401

A 587.1520 (587.15202802)
B 587.1520 (587.15203802)

>> "' >>>

> > '
0w wowww '

> > >

o

w w !

o

DESCRIPTION

Valve, water

Brace, front frame
Toeplate, adjustable, white
Toeplate, adjustable, black
Insulation, toeplate
Kickplate Assy, white
Kickplate Assy, black
Screw, Phillips head, white
Screw, #10-32 x 3/8
Screw, #10-16 x 3/8

Leg, leveling, (4)

Cover, junction box, w/label

Screw, plask #1, 10-10 x 9/16

Screw, 10-16 x 3/8, hex
Screw, ground, #8-18 x .375

11

09/09



587.1520
RACKS
CAUTION: Use the Kenmore part number to order part, not the illustration number.

13B

|

TS

NE

W o

P30R0114

12

09/09



CAUTION: Use the Kenmore part number to order part, not the illustration number.

587.1520

RACKS

POS. NO
1
2

10A

13A
13B
14
14A
16A
30
30*

# Functional Parts
* Non-lllustrated Parts

Model Index:

PART NO.
154432604
154424002
154424102
154494404
154567202
154494502
5304440996
154597801
154174503
154488802
154452502
154436104
154721402
154740302
154740402
154428402
154242003
154424303
154780102
154780202

A 587.1520 (587.15202802)
B 587.1520 (587.15203802)

>>>rrr>r>>>r>r>rI>>>r>>>>>
00 0 D000 U000 U OODODOWmomooo

DESCRIPTION

Rack assy, lower, grey

Basket, silverware, grey, main

Basket, silverware, grey, (2), side

Rack assy, upper, grey

Nameplate, grey, Kenmore

Wheel assy., upper rack, (4)

Cap, slide, grey, (4)

Slide, rack, upper, (2)

Wheel & bracket assy, grey, lower rack, (8)
Tray, utility, grey, wiknife holder

Holder, knife, grey

Shelf, cup, half width, grey

Fence, fold down, grey, lower rack, (2), full length
Fence, multi, 3 wire, LH, upper rack

Fence, multi, 4 wire, RH, upper rack

Bracket, fold down fence, grey, lower rack, (6)
Bracket, multi fence, grey, upper rack, (4)
Cover, side basket, grey, (2), silverware
Bracket, adjustment, LH, upper rack, assembly
Bracket, adjustment, RH, upper rack, assembly

13

09/09



Get it fixed, at your home or ours!

Your Home
For expert troubleshooting and home solutions advice:

manage m home

www.managemyhome.com

For repair — in your home — of all major brand appliances,
lawn and garden equipment, or heating and cooling systems,
no matter who made it, no matter who sold it!

For the replacement parts, accessories and
owner’s manuals that you need to do-it-yourself.

For Sears professional installation of home appliances
and items like garage door openers and water heaters.

1-800-4-MY-HOME® (1-800-469-4663)
Call anytime, day or night (U.S.A. and Canada)
www.sears.com www.sears.ca
Our Home

For repair of carry-in items like vacuums, lawn equipment,
and electronics, call anytime for the location of your nearest

Sears Parts & Repair Service Center
1-800-488-1222 (U.S.A) 1-800-469-4663 (Canada)

www.sears.com www.sears.ca

To purchase a protection agreement on a product serviced by Sears:

1-800-827-6655 (U.S.A) 1-800-361-6665 (Canada)
Para pedir servicio de reparacion Au Canada pour service en francais:
a domicilio, y para ordenar piezas: 1-800-LE-FOYER"c
1-888-SU-HOGAR® (1-800-533-6937)

(1-888-784-6427 www.sears.ca

Sears

® Registered Trademark / ™ Trademark / SM Service Mark of Sears Brands, LLC
® Marca Registrada / ™ Marca de Fabrica / SM Marca de Servicio de Sears Brands, LLC
MC Marque de commerce / MP Marque déposée de Sears Brands, LLC © Sears Brands, LLC



